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Report No. - KB-18-01388A

C-18-02923
Page No. | OF 1
Date of Report : Apr. 03, 2018
Applicant HONG YUAN LIN TECHNOLOGY CO., LTD.
Supplier HONG YUAN LIN TECHNOLOGY CO., LTD.
Sample Name VQ-1688 Multi-Functional Nano Protector
Other Information Product type:VQ-1688

Sample Submitted By HONG YUAN LIN TECHNOLOGY CO., LTD.(YEH, YAO-CHENG)
Date of Sample Received  Feb. 05, 2018

Date of Testing Feb. 05, 2018~Apr. 03, 2018
Remark The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

Test Result :
Test Items Test Method Test Result
Stain Resist
Marking ll)segnce CNS 10757(1995)| No change(no change of colour and gloss, and blistering)

Note. 1.Test by SGS Kaohsiung polymer Laboratory(Report NO. KV-18-02671 A)
2.This Test Report is an additional original report of KB-18-01388 C-18-02923. Issued date : Apr.03.2018.
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- ed q (s) offered Signed‘for and on behalf of
e required specification(s) offered in this test report is/are for reference only.
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.
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This document is issued by the Compan sub{ect to its General Conditions of Service printed overleaf, avarlable on re uest or accessm[e at
and, for electronic format documents, subject fo Terms and Conditions for Electronic Documents at hitp.//www.sg: [Te e me pX. Aftention is drawn to
the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document i |s advised that mformatlon contalned hereon reﬂects the Company s findings at the time
of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responslbtllgf is fo its Client and this document does not exonerate parties to a fransaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results

shown in this test report refer only to the sample(s) tested.
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